
  

Ap

FC

Br

Pr

Mo

Re

Iss

 

 

TA Techno

CFR47 Par

of demonst

 

R

 

pplicant 

CC ID 

rand  

roduct  

odel 

eport No

sue Date

ology (Shangh

rt 2(2015)/ FC

trating compl

eviewed by: L

Approved b

TA T
N

RF

T

T

T

N

T

o. R

e M

hai) Co., Ltd. 

CC CFR 47 P

iance with the

 

Lingling Kang 

 

by: Kai Xu 

Techn
No.145, Jintan

F TES

P-LINK T

E7C5MA

P-LINK 

EFFOS C

P702C 

RXA1602-

May 18, 20

tested the ab

Part 22H(201

e requiremen

nology
g Rd, Tangzhe

TEL: +8

FAX: +86‐0

 

 

 

 

 

 

ST RE
 

 

 

 

TECHNO

AXV1 

C5 MAX 

-0019RF0

016 

bove equipme

5). The test r

nts as docume

y (Shan
en Industry Pa

6‐021‐507911

021‐50791141

EPOR

LOGIES 

FDD-LTE

01R1 

ent in accorda

results show t

ented in this r

nghai)
ark, Pudong Sh

141/2/3 

1/2/3‐8000 

RT 

CO., LTD

E SMART

ance with the

that the equip

report.  

) Co., 
hanghai, Chin

D. 

T PHONE

e requirement

pment tested 

 

Ltd. 
na 

E 

ts in FCC 

is capable 



 
              FCC

TA Techno
This report sh

1.  Test L

1.1.  N

1.2.  T

1.3.  T

2.  Gene

3.  Applie

4.  Test C

5.  Test C

5.1.  R

5.2.  E

5.3.  O

5.4.  B

5.5.  P

5.6.  F

5.7.  S

5.8.  R

6.  Main 

ANNEX A:

A.1   E

A.2   T

C RF Test Repo

ology (Shang
hall not be repr

Laboratory ...

Notes of the 

Test facility ...

Testing Loca

ral Descriptio

ed Standards

Configuration

Case Results

RF Power Ou

Effective Rad

Occupied Ba

Band Edge C

Peak-to-Aver

Frequency St

Spurious Em

Radiates Spu

Test Instrum

: EUT Appea

EUT Appeara

Test Setup ....

ort                

ghai) Co., Lt
roduced except

....................

Test Report 

....................

tion .............

on of Equipm

s ..................

n ..................

s ..................

utput ............

diated Power

ndwidth ......

Compliance ..

rage Power R

tability .........

issions at An

urious Emiss

ments ...........

arance and T

ance ............

....................

                     

d.           
t in full, without

TABLE

....................

....................

....................

....................

ment under T

....................

....................

....................

....................

r ...................

....................

....................

Ratio (PAPR

....................

ntenna Term

sion ..............

....................

Test Setup ....

....................

....................

                     

            
t the written ap

 OF CO

 

....................

....................

....................

....................

Test ..............

....................

....................

....................

....................

....................

....................

....................

R) .................

....................

minals ...........

....................

....................

....................

....................

....................

 

 

                       

           
pproval of TA Te

ONTENT

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

          Report N

            
echnology (Sha

T 

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

No: RXA1602-0

         Pag
nghai) Co., Ltd.

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

 

0019RF01R1 

ge 2 of 33  
.     

............... 4

.............. 4 

.............. 4 

.............. 5 

............... 6

............... 7

............... 8

............... 9

.............. 9 

............ 11 

............ 13 

............ 17 

............ 20 

............ 22 

............ 24 

............ 26 

............. 31

............. 32

............ 32 

............ 33 

             



 
              FCC

TA Techno
This report sh

No. 

1 

2 

3 

4 

5 

6 

7 

8 

C RF Test Repo

ology (Shang
hall not be repr

Test Type

RF power

Effective R

Occupied 

Band Edg

Peak-to-A

Frequency

Spurious 

Radiates 

ort                

ghai) Co., Lt
roduced except

Summ

e 

r output 

Radiated Po

Bandwidth 

ge Complian

Average Pow

y Stability  

Emissions a

Spurious Em

Date of

                     

d.           
t in full, without

mary of 

ower  

nce 

wer Ratio 

at Antenna T

mission 

f Testing:Fe

                     

            
t the written ap

measure

Terminals 

bruary `15, 2

 

 

                       

           
pproval of TA Te

ement re

Clause in

2.1046 

22.913(a

2.1049 

2.1051 / 2

KDB 971

2.1055 / 2

2.1051 / 2

2.1053 / 2

2016~ Marc

          Report N

            
echnology (Sha

sults 

n FCC rules

)(2)   

22.917(a) 

168 D01(5.7

22.355  

22.917(a)  

22.917 (a) 

ch 20, 2016 

No: RXA1602-0

         Pag
nghai) Co., Ltd.

s 

7) 

0019RF01R1 

ge 3 of 33  
.     

Verdict

PASS

PASS

PASS

PASS

PASS

PASS

PASS

PASS

             



 
              FCC

TA Techno
This report sh

1. Test

1.1. Not

This repor

(shangha

conditions

into accou

regulatory

client to cl

1.2. Tes

CNAS (ac

TA Techn

Service fo

FCC (reco

TA Techn

list of test 

IC (recog

TA Techn

emission m

VCCI (rec

TA Techn

emission m

A2LA (Ce

TA Techn

Accreditat

 

 

C RF Test Repo

ology (Shang
hall not be repr

t Laborat

tes of the 

rt shall not b

ai) co., Ltd).

s and modes

unt and are p

y compliance

laim product

st facility 

ccreditation

ology (Shan

or Conformity

ognition nu

ology (Shan

facilities rec

nition num

ology (Shan

measureme

cognition nu

ology (Shan

measureme

ertificate Nu

ology (Shan

tion to perfo

ort                

ghai) Co., Lt
roduced except

tory 

Test Repo

be reproduce

The results 

s of operatio

published fo

e of the app

t certification

n number:L

nghai) Co., L

y Assessme

umber is 42

nghai) Co., L

cognized to 

ber is 8510

nghai) Co., L

ent.  

umber is C-

nghai) Co., L

ent.  

umber: 3857

nghai) Co., L

rm electrom

                     

d.           
t in full, without

ort 

ed in full or p

documented

on as describ

or informatio

licable stand

n, approval,

2264) 

Ltd. has obta

ent (CNAS).

8261) 

Ltd. has bee

perform ele

0A) 

Ltd. has bee

-4595, T-21

Ltd. has bee

7.01) 

Ltd. has bee

magnetic em

                     

            
t the written ap

partial, witho

d in this repo

bed herein .

onal purpose

dards stated

 or endorse

ained the ac

n listed on th

ctromagneti

en listed by i

54, R-4113,

en listed by i

en listed by A

ission meas

                       

           
pproval of TA Te

out the writte

ort apply on

Measureme

es only. This

d above. Thi

ment by CN

ccreditation o

he US Fede

ic emissions

ndustry Can

, G-766) 

ndustry Jap

American As

surement. 

          Report N

            
echnology (Sha

en approval 

ly to the test

ent Uncertai

s report is wr

s report mu

NAS or any g

of China Na

eral Commun

s measurem

nada to perfo

pan to perfor

ssociation fo

No: RXA1602-0

         Pag
nghai) Co., Ltd.

 of TA tech

ted sample, 

nties were n

ritten to sup

st not be us

government 

ational Accre

nications Co

ments.  

orm electrom

rm electroma

or Laborator

0019RF01R1 

ge 4 of 33  
.     

nology 

under the 

not taken 

port 

sed by the 

agencies.

editation 

ommission 

magnetic 

agnetic 

ry 

             



 
              FCC

TA Techno
This report sh

1.3. Tes

Company

Address: 

City: 

Post code

Country: 

Contact: 

Telephone

Fax: 

Website: 

E-mail: 

 

 

C RF Test Repo

ology (Shang
hall not be repr

sting Loca

: TA T

No.1

Sha

e: 201

P. R

Xu K

e: +86

+86

http

xuka

ort                

ghai) Co., Lt
roduced except

ation 

Technology 

145, Jintang

anghai 

201 

R. China 

Kai 

-021-50791

-021-50791

://www.ta-sh

ai@ta-shang

                     

d.           
t in full, without

(Shanghai) 

g Rd, Tangz

141/2/3 

141/2/3-800

hanghai.com

ghai.com 

                     

            
t the written ap

Co., Ltd. 

hen Industry

00 

m 

                       

           
pproval of TA Te

y Park, Pudo

          Report N

            
echnology (Sha

ong   

No: RXA1602-0

         Pag
nghai) Co., Ltd.

0019RF01R1 

ge 5 of 33  
.     

             



 
              FCC

TA Techno
This report sh

2. Gen

Client Inf

Applica

Applica

Manufa

Manufa

General I

Model: 

Produc

Hardwa

Softwar

Power S

Antenn

Test Mo

Test Mo

GPRS/ 

HSDPA

HSUPA

DC-HS

Maximu

Rated P

Extrem

Extrem

Operati

Battery 

Note: T

  P

 

C RF Test Repo

ology (Shang
hall not be repr

neral Des

formation 

ant 

ant address

acturer 

acturer add

nformation

t IMEI: 

are Version:

re Version: 

Supply: 

a Type: 

ode(s): 

odulation: 

EGPRS Mu

A UE Catego

A UE Catego

DPA UE Ca

um E.R.P. 

Power Supp

e Voltage: 

e Temperat

ing Frequen

The informat

lease refer t

ort                

ghai) Co., Lt
roduced except

scription

s 

dress 

n 

 

ultislot Class

ory: 

ory: 

ategory: 

ply Voltage: 

ure: 

ncy Range(s

ion of the E

to the specif

                     

d.           
t in full, without

n of Equip

TP-LINK TE

Building 24

and Techno

TP-LINK TE

Building 24

and Techno

TP702C

SIM 1: 8

SIM 2: 8

AL1520_

H10S10

Battery/A

Internal A

GSM 85

WCDMA

(GSM)G

s: 12 

14 

6 

24 

GSM 85

WCDMA

3.8V 

Minimum

Lowest: 

s)  GS

WCDM

EU

Manufac

Model: N

Power R

UT is declar

fications or u

                     

            
t the written ap

pment u

ECHNOLOG

4 (floors 1,3

ology Park,S

ECHNOLOG

4 (floors 1,3

ology Park,S

C 

8689830200

8689830200

_MB_PCB_V

0D03B2016

AC adapter

Antenna 

50; 

A Band V; 

GMSK,8PSK

50: 22.02 dB

A Band V: 18

m: 3.6V   M

-10°C    H

Band 

SM850 

MA Band V

UT Accesso

cturer: Dong

NBL-44A304

Rating: DC 3

red by the m

user manua

                       

           
pproval of TA Te

nder Tes

GIES CO., L

,4,5) and 28

Shennan Rd

GIES CO., L

,4,5) and 28

Shennan Rd

43343 

44358 

V2.0 

60128R1004

; (WCDMA)

m 

8.06 dBm 

Maximum: 4.

Highest: +55

Tx (

824 

824 

ory 

gGuan Ampe

45 

3.8V, 3045m

manufacturer

l for details.

          Report N

            
echnology (Sha

st 

TD. 

8 (floors1-4)

d, Nanshan, 

TD. 

8 (floors1-4)

d, Nanshan, 

4 

QPSK; (LTE

35V 

5°C  

(MHz) 

~ 849 

~ 849 

erex Techno

mAh, Li-ion 

r. 

No: RXA1602-0

         Pag
nghai) Co., Ltd.

)  Central S

Shenzhen,C

)  Central S

Shenzhen,C

E)QPSK, 16

Rx (MH

869 ~ 8

869 ~ 8

ology Co., Lt

0019RF01R1 

ge 6 of 33  
.     

Science 

China 

Science 

China 

QAM 

Hz) 

894 

894 

td 

             



 
              FCC

TA Techno
This report sh

3. App

According

following s

 

FCC CFR

FCC CFR

ANSI/TIA 

KDB 9711

 

C RF Test Repo

ology (Shang
hall not be repr

plied Sta

g to the spec

standards: 

R47 Part 2  

R 47 Part 22

603-D (201

168 D01 Po

ort                

ghai) Co., Lt
roduced except

ndards 

cifications of

 (2015) 

H (2015) 

0) 

wer Meas L

                     

d.           
t in full, without

f the manufa

License Dig

                     

            
t the written ap

acturer, it mu

gital System

 

                       

           
pproval of TA Te

ust comply w

ms v02r02

          Report N

            
echnology (Sha

with the requ

No: RXA1602-0

         Pag
nghai) Co., Ltd.

uirements of

0019RF01R1 

ge 7 of 33  
.     

f the 

             



 
              FCC

TA Techno
This report sh

4. Tes

There is m

spectively

Radiated 

EUT stan

(horizonta

the worst 

 

All mode a

The follow

Test mode

 

 

C RF Test Repo

ology (Shang
hall not be repr

t Config

more than on

y, and howev

measureme

nd-up positi

al and vertic

case was re

and data rat

wing testing 

es are chose

 

Conduc
Test cas

Radiate

Test cas

ort                

ghai) Co., Lt
roduced except

uration 

ne SIM card

ver, only the

ents are perf

ion (Z axis

al), the wor

ecorded. 

tes and posi

in GSM/WC

en to be rep

cted 
ses 

RF

Occ

Pe

Fre

Spur

Ant

ed 

ses 

Eff

Ra

 

                     

d.           
t in full, without

d slot, each o

e worst case

formed by ro

s), lie-down 

st emission 

itions were i

CDMA/LTE is

ported as the

Test items

F power out

upied Bandw

Band Edge

Compliance

eak-to-Avera

Power Ratio

equency Sta

ious Emissio

tenna Termi

fective Radia

Power 

diates Spur

Emission

                     

            
t the written ap

one should b

e (SIM 1) wil

otating the E

position (X

was found 

nvestigated

s set based 

e worst case

s 
GS

put /G

/E

width /G

/E

e 

e 
/G

/E

age 

o 
/G

/E

bility /G

/E

ons at 

nals 

ated 
/G

/E

ious 

                       

           
pproval of TA Te

be applied th

l be recorde

EUT in three

X, Y axis).

in position 

. 

on the max

e configurati

Modes/

SM 850 

GSM 

GPRS 

EGPRS 

GSM 

GPRS 

EGPRS 

GSM 

GPRS 

EGPRS 

GSM 

GPRS 

EGPRS 

GSM 

GPRS 

EGPRS 

GSM 

GSM 

GPRS 

EGPRS 

GSM 

          Report N

            
echnology (Sha

hroughout th

ed in this rep

e different or

 Receiver 

(Z axis, vert

imum RF O

on below: 

/ Modulatio

WCDMA B

RMC

/HSDPA/H

/DC-HSD

RMC

RMC

RMC

RMC

RMC

RMC

RMC

No: RXA1602-0

         Pag
nghai) Co., Ltd.

he complian

port.  

rthogonal tes

antenna po

tical polariza

utput Power

on 

Band V 

C 

HSUPA 

DPA 

C 

C 

C 

C 

C 

C 

C 

0019RF01R1 

ge 8 of 33  
.     

nce test re

st planes. 

olarization 

ation) and 

r. 

             



 
              FCC

TA Techno
This report sh

5. Tes

5.1. RF 

Ambient 

Methods 

During the

power tran

Test Setu

The loss 

considera

Limits  

No specifi

 

Measurem

The asses

with the co

C RF Test Repo

ology (Shang
hall not be repr

t Case R

Power Ou

condition 

of Measure

e process of

nsmission a

up 

between RF

tion. 

ic RF power

ment Uncer

ssed measu

overage fac

ort                

ghai) Co., Lt
roduced except

Results 

utput 

Temperatu

21°C ~25°

ement  

f the testing,

nd proper m

F output po

r output requ

rtainty 

urement unc

ctor k = 2, U=

                     

d.           
t in full, without

re 

C 

, The EUT is

modulation. 

rt of the EU

uirements in

ertainty to e

= 0.4 dB. 

                     

            
t the written ap

s controlled 

 

UT and the 

n part 2.1046

ensure 95% 

                       

           
pproval of TA Te

Rel

by the Base

input port o

6. 

confidence 

          Report N

            
echnology (Sha

ative humid

40%~60% 

e Station Sim

of the tester

level for the

No: RXA1602-0

         Pag
nghai) Co., Ltd.

ity 

mulator to en

r has been t

e normal dist

0019RF01R1 

ge 9 of 33  
.     

nsure max 

 

taken into 

tribution is 

             



 
              FCC

TA Techno
This report sh

Test Resu

G

GP

(GM

EG

(8P

Note: 

1) The 

2) The 

Powe

 

HS

HS

DC-H

Note: 

1) The 

2) The 

C RF Test Repo

ology (Shang
hall not be repr

ults  

GSM 8

SM 

PRS 

MSK) 

GPRS 

PSK) 

maximum R

following tes

er. 

 

WCDMA B

RMC

SDPA 

SUPA 

HSDPA 

maximum R

following tes

ort                

ghai) Co., Ltd
roduced except

850 

Results

1TXslot

2TXslots

3TXslots

4TXslots

1TXslot

2TXslots

3TXslots

4TXslots

RF Output Po

sting in GPR

Band V 

C 

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

Sub - Tes

RF Output Po

sting in RMC

                     

d.           
t in full, without

C

s 

t 

s 

s 

s 

t 

s 

s 

s 

ower numbe

RS/EGPRS

C

st 1 

st 2 

st 3 

st 4 

st 1 

st 2 

st 3 

st 4 

st 5 

st 1 

st 2 

st 3 

st 4 

ower numbe

C based on 

                     

            
t the written ap

Channel 128

824.2 (MHz

31.88 

31.88 

31.14 

29.33 

28.26 

25.54 

24.57 

22.80 

21.41 

ers are mark

is set to 1TX

Channel 413

826.4(MHz)

22.26 

22.18 

22.17 

21.66 

21.65 

22.14 

20.13 

21.11 

20.10 

22.09 

22.10 

22.09 

21.67 

21.66 

ers are mark

the maximu

                       

            
pproval of TA Te

Conducted

8 Ch

z) 83

ks in bold. 

Xslot based 

Conducted

32 Ch

) 83

ks in bold. 

um RF Outpu

          Report N

            
echnology (Sha

d Power(dB

hannel 190 

36.6 (MHz) 

31.87 

31.86 

31.11 

29.30 

28.22 

25.68 

24.71 

22.78 

21.54 

on the max

d Power(dB

annel 4183 

36.6(MHz) 

22.40  

22.32  

22.31  

21.80  

21.79  

22.28  

20.27  

21.26  

20.25  

22.24  

22.26  

22.25  

21.74  

21.73  

ut Power. 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

m) 

Channe

848.8 (

31.7

31.7

31.0

29.2

28.1

25.7

24.8

22.8

21.6

imum RF O

m) 

Channe

846.6(

22.5

22.5

22.4

21.9

21.9

22.4

20.4

21.4

20.4

22.4

22.4

22.4

21.9

21.9

0019RF01R1 

ge 10 of 33  
.     

el 251 

(MHz) 

79 

79 

02 

23 

13 

78 

83 

81 

63 

utput 

el 4233 

MHz) 

58  

50  

49  

98  

97  

46  

45  

44  

43  

42  

42  

41  

92  

91  

             



 
              FCC

TA Techno
This report sh

5.2. Effe

Ambient 

Methods 

The meas

1. The EU

2. The EU

tower. 

3. GSM op

UMTS ope

use chann

4. The tab

5. The hei

6. Taking 

7. A dipole

8. The con

9. Repeat

10. ERP/E

Ps (dBm)

Gs (dBi or

Et = Rt + A

Es = Rs +

EIRP= ER

AF (dB/m)

Rt：The h

Rs：The h

Test Setu

 

C RF Test Repo

ology (Shang
hall not be repr

ective Rad

condition 

of Measure

surement pro

UT was place

UT was set a

perating mo

erating mod

nel power op

ble was rotat

ight of the re

the record o

e antenna w

nducted pow

t step 3 to st

EIRP = Ps +

：Input pow

r dBd)：Sub

AF 

+ AF 

RP + 2.15 

)：Receive 

highest rece

highest rece

up 

ort                

ghai) Co., Ltd
roduced except

diated Pow

Temperatu

21°C ~25°

ement  

ocedures in 

ed on a turn

at 3 meters f

odes: Set RB

des: Set RBW

ption with ba

ted 360 deg

eceiving ant

of maximum

was substitut

wer at the te

tep 5 to get t

+ Et – Es + G

wer to substit

bstitution ant

antenna fac

ived signal i

eived signal 

                     

d.           
t in full, without

wer 

re 

C 

ANSI/TIA 6

ntable with 1

from the rec

BW= 1MHz, 

W= 100 KHz

andwidth=5M

grees to dete

tenna is adju

m ERP/EIRP

ted in place 

erminal of the

the maximu

Gs = Ps + Rt

tution anten

tenna Gain.

ctor 

in spectrum 

in spectrum

                     

            
t the written ap

603-D are us

.5 meter he

eiving anten

VBW= 3MH

z, VBW= 300

MHz, per se

ermine the p

usted to look

. 

of the EUT 

e dipole ant

m ERP/EIR

t – Rs + Gs

na. 

 

analyzer fo

m analyzer fo

                       

            
pproval of TA Te

Rel

sed. 

ight in a fully

nna, which w

Hz, RMS det

0 KHz, RMS

ction 4.0 of 

position of th

k for the max

and was dri

enna is mea

RP of the sub

r EUT. 

or substitutio

          Report N

            
echnology (Sha

ative humid

40%~60% 

y anechoic c

was mounted

tector over b

S detector ov

KDB 97116

he highest ra

ximum ERP

ven by a sig

asured. 

bstitution ant

on antenna. 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ity 

chamber. 

d on the ant

burst; 

ver frame, a

68 D01. 

adiated powe

P/EIRP. 

gnal generat

tenna. 

0019RF01R1 

ge 11 of 33  
.     

tenna 

and 

er. 

tor. 

 

             



W

 
              FCC

TA Techno
This report sh

 

Limits 

Rule Part 

 

Measurem

The asses

with the co

 

Test Resu

 

Mode P

GSM 

850 

GPRS 

850 

EGPRS 

850 

WCDMA 

Band V 

 

 

C RF Test Repo

ology (Shang
hall not be repr

22.913(a) s

ment Uncer

ssed measu

overage fac

ults:  

Polarization

H 

H 

H 

V 

V 

V 

H 

H 

H 

V 

V 

V 

H 

H 

H 

V 

V 

V 

H 

H 

H 

V 

V 

V 

ort                

ghai) Co., Ltd
roduced except

specifies tha

Limit 

rtainty 

urement unc

ctor k = 2, U=

n 
Frequen

(MHz)

824.2 

836.6 

848.8 

824.2 

836.6 

848.8 

824.2 

836.6 

848.8 

824.2 

836.6 

848.8 

824.2 

836.6 

848.8 

824.2 

836.6 

848.8 

826.4 

836.6 

846.6 

826.4 

836.6 

846.6 

                     

d.           
t in full, without

t "Mobile/po

ertainty to e

= 1.19 dB 

ncy 

 

Rt 

(dBm)

-26.45

-26.56

-27.03

-35.84

-35.36

-35.70

-26.14

-27.01

-27.36

-31.70

-31.96

-32.22

-31.45

-30.89

-31.60

-36.67

-36.26

-36.96

-30.24

-30.87

-32.66

-33.78

-35.94

-38.53

                     

            
t the written ap

ortable statio

ensure 95% 

Rs 

(dBm) (

-47.10

-47.13

-47.29

-46.91

-46.82

-47.04

-47.10

-47.13

-47.29

-46.91

-46.82

-47.04

-47.10

-47.13

-47.29

-46.91

-46.82

-47.04

-47.17

-47.13

-47.21

-46.87

-46.82

-46.97

 

                       

            
pproval of TA Te

ons are limite

≤ 7 W 

confidence 

Ps 

(dBm)

G

(dB

0 1.0

0 1.2

0 1.3

0 1.0

0 1.2

0 1.3

0 1.0

0 1.2

0 1.3

0 1.0

0 1.2

0 1.3

0 1.0

0 1.2

0 1.3

0 1.0

0 1.2

0 1.3

0 1.1

0 1.2

0 1.3

0 1.1

0 1.2

0 1.3

          Report N

            
echnology (Sha

ed to 7 watts

 (38.45 dBm

level for the

s 

Bd)

ERP 

(dBm)

06 21.71 

24 21.81 

38 21.64 

06 12.13 

24 12.70 

38 12.72 

06 22.02 

24 21.36 

38 21.31 

06 16.27 

24 16.10 

38 16.20 

06 16.71 

24 17.48 

38 17.07 

06 11.30 

24 11.80 

38 11.46 

13 18.06 

24 17.50 

35 15.90 

13 14.22 

24 12.12 

35 9.79 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

s ERP”.  

m) 

e normal dist

) 

Limit 

(dBm) 
C

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

38.45 

0019RF01R1 

ge 12 of 33  
.     

tribution is 

Conclusion

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

            

n

 



 
              FCC

TA Techno
This report sh

5.3. Occ

Ambient 

 

Method o

The EUT 

occupied 

RBW is se

RBW is se

99% powe

the followi

Test Setu

Limits  

No specifi

 

Measurem

The asses

with the co

C RF Test Repo

ology (Shang
hall not be repr

cupied Ba

condition 

of Measurem

was connec

bandwidth is

et to 3kHz, V

et to 51kHz,

er and -26dB

ing pages. 

up 

ic occupied 

ment Uncer

ssed measu

overage fac

ort                

ghai) Co., Ltd
roduced except

andwidth 

Temperatu

21°C ~25°

ment 

cted to Spe

s measured

VBW is set t

 VBW is set

Bc occupied

bandwidth r

rtainty 

urement unc

ctor k = 2, U=

                     

d.           
t in full, without

re 

C 

ctrum Analy

 using spect

to 10kHz for

t to 160kHz 

d bandwidths

requirements

ertainty to e

= 624Hz. 

                     

            
t the written ap

yzer and Ba

trum analyz

r GSM 850,

for WCDMA

s are record

s in part 2.1

ensure 95% 

                       

            
pproval of TA Te

Rel

ase Station S

er.  

A Band V. 

ded. Spectru

049. 

confidence 

          Report N

            
echnology (Sha

ative humid

40%~60% 

Simulator vi

um analyzer 

level for the

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ity 

a power Sp

plots are in

e normal dist

0019RF01R1 

ge 13 of 33  
.     

plitter. The 

cluded on 

 

tribution is 

             



 
              FCC

TA Techno
This report sh

 

Test Resu

 

M

GSM

(G

GPR

(GM

EGP

(8-

WC

Ba

(R

  

 

C RF Test Repo

ology (Shang
hall not be repr

ult 

Mode 

M 850 

GSM)  

RS 850 

MSK) 

RS 850 

PSK) 

CDMA  

and V  

RMC) 

ort                

ghai) Co., Ltd
roduced except

Channel 

128 

190 

251 

128 

190 

251 

128 

190 

251 

4132 

4183 

4233 

 

                     

d.           
t in full, without

Frequenc

(MHz)

824.2

836.6

848.8

824.2

836.6

848.8

824.2

836.6

848.8

826.4

836.6

846.6

                     

            
t the written ap

cy 9

Ban

                       

            
pproval of TA Te

99% Power

ndwidth (kH

247.43 

248.87 

246.31 

243.75 

244.71 

247.29 

246.63 

249.30 

242.32 

4211.2 

4204.1 

4225.7 

          Report N

            
echnology (Sha

r  

Hz) B

No: RXA1602-0

        Pag
nghai) Co., Ltd.

-26dBc 

Bandwidth(k

309.5 

306.0 

315.1 

313.0 

311.7 

316.4 

317.8 

317.4 

314.7 

4874 

4867 

4856 

0019RF01R1 

ge 14 of 33  
.     

 

kHz) 

             



 
              FCC

TA Techno
This report sh

 

 

C RF Test Repo

ology (Shang
hall not be repr

GSM

GSM

GSM

ort                

ghai) Co., Ltd
roduced except

 850 CH128

 850 CH190

 850 CH251

 

                     

d.           
t in full, without

8 

0 

1 

                     

            
t the written ap

                       

            
pproval of TA Te

GSM

GSM

GSM

          Report N

            
echnology (Sha

M 850 GPRS

M 850 GPRS

M 850 GPRS

No: RXA1602-0

        Pag
nghai) Co., Ltd.

S CH128 

S CH190 

S CH251 

0019RF01R1 

ge 15 of 33  
.     

             



 
              FCC

TA Techno
This report sh

 

 

C RF Test Repo

ology (Shang
hall not be repr

GSM 850

GSM 850

GSM 850

ort                

ghai) Co., Ltd
roduced except

0 EGPRS CH

0 EGPRS CH

0 EGPRS CH

 

                     

d.           
t in full, without

H128 

H190 

H251 

                     

            
t the written ap

 

                       

            
pproval of TA Te

WCD

WCD

WCD

          Report N

            
echnology (Sha

DMA Band V

DMA Band V

DMA Band V

No: RXA1602-0

        Pag
nghai) Co., Ltd.

V CH4132 

V CH4183 

V CH4233 

0019RF01R1 

ge 16 of 33  
.     

             



 
              FCC

TA Techno
This report sh

5.4. Ban

Ambient 

Method o

The EUT 

band edge

RBW is se

RBW is se

Spectrum 

Test Setu

Limits  

Rule Part 

frequency

log(P) dB.

 

 

 

Measurem

The asses

with the co

  

C RF Test Repo

ology (Shang
hall not be repr

nd Edge C

condition 

of Measurem

was connec

e of the lowe

et to 3kHz, V

et to 51kHz,

analyzer pl

up 

22.917(a) s

y ranges mu

.” 

ment Uncer

ssed measu

overage fac

ort                

ghai) Co., Ltd
roduced except

Complianc

Temperatu

21°C ~25°

ment 

cted to Spe

est and high

VBW is set t

 VBW is set

ots are inclu

specifies tha

st be attenu

Limit 

rtainty 

urement unc

ctor k = 1.96

                     

d.           
t in full, without

ce 

re 

C 

ctrum Analy

hest channe

to 10kHz for

t to 160kHz 

uded on the 

t “The powe

uated below 

ertainty to e

, U=0.684dB

                     

            
t the written ap

yzer and Ba

ls were mea

r GSM 850 

for WCDMA

following pa

er of any em

the transmit

ensure 95% 

B. 

                       

            
pproval of TA Te

Rel

ase Station S

asured. The 

A Band V, 

ages. 

ission outsid

tting power 

-

confidence 

          Report N

            
echnology (Sha

ative humid

40%~60% 

Simulator vi

average de

de of the au

(P) by a fact

13 dBm 

level for the

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ity 

a power Sp

etector is use

thorized ope

tor of at leas

e normal dist

0019RF01R1 

ge 17 of 33  
.     

plitter. The 

ed. 

 

erating 

st 43 + 10 

tribution is 

             



 
              FCC

TA Techno
This report sh

Test Resu

 

Mo

GSM

(GS

GPR

(GM

EGPR

(8-P

WCD

Ban

RM

 

 

C RF Test Repo

ology (Shang
hall not be repr

ult: 

ode 
C

M 850 

SM)  

RS 850 

MSK) 

RS 850 

PSK) 

DMA 

nd V 

MC 

GSM

GSM 850

ort                

ghai) Co., Ltd
roduced except

Carrier frequ

 (MHz)

824.0 

849.0 

824.0 

849.0 

824.0 

849.0 

824.0 

849.0 

 850 CH128

0 GPRS CH

                     

d.           
t in full, without

uency 

) 

R

8 

H128 

                     

            
t the written ap

Reference v

(dBm)

-32.535

-32.722

-28.584

-27.402

-39.165

-38.882

-19.004

-18.783

                       

            
pproval of TA Te

value 

 

5 

2 

4 

2 

5 

2 

4 

3 

G

GSM

          Report N

            
echnology (Sha

Limit 

(dBm) 

-13 

-13 

-13 

-13 

-13 

-13 

-13 

-13 

GSM 850 C

M 850 GPRS

No: RXA1602-0

        Pag
nghai) Co., Ltd.

Conclu

PAS

PAS

PAS

PAS

PAS

PAS

PAS

PAS

H251 

S CH251 

0019RF01R1 

ge 18 of 33  
.     

usion 

SS 

SS 

SS 

SS 

SS 

SS 

SS 

SS 

             



 
              FCC

TA Techno
This report sh

 

 

 

C RF Test Repo

ology (Shang
hall not be repr

GSM 850

WCDMA 

ort                

ghai) Co., Ltd
roduced except

0 EGPRS CH

Band V CH4

 

                     

d.           
t in full, without

H128 

4132 

                     

            
t the written ap

                       

            
pproval of TA Te

GSM

WCD

          Report N

            
echnology (Sha

M 850 EGPR

DMA Band V

No: RXA1602-0

        Pag
nghai) Co., Ltd.

RS CH251 

V CH4233 

0019RF01R1 

ge 19 of 33  
.     

             



 
              FCC

TA Techno
This report sh

5.5. Pea

Ambient 

Methods 

Measure t

PAvg. Both

dBm). Det

PAPR (dB

 

Test Setu

 

Limits  

No specifi

Measurem

The asses

with the co

C RF Test Repo

ology (Shang
hall not be repr

ak-to-Aver

condition 

of Measure

the total pea

h the peak a

termine the 

B) = PPk (dBm

up 

ic Peak-to-A

ment Uncer

ssed measu

overage fac

ort                

ghai) Co., Ltd
roduced except

rage Powe

Temperatu

21°C ~25°

ement  

ak power and

nd average 

PAPR from

m) - PAvg (dB

Average Rat

rtainty 

urement unc

ctor k = 2, U=

                     

d.           
t in full, without

er Ratio (P

re 

C 

d record as 

power level

:  

Bm).  

io requireme

ertainty to e

= 0.4 dB. 

                     

            
t the written ap

PAPR) 

PPk. And me

ls must be e

ents in KDB

ensure 95% 

                       

            
pproval of TA Te

Rel

easure the to

expressed in

 971168. 

confidence 

          Report N

            
echnology (Sha

ative humid

40%~60% 

otal average

n the same lo

level for the

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ity 

e power and 

ogarithmic u

 

e normal dist

0019RF01R1 

ge 20 of 33  
.     

record as 

units (e.g., 

tribution is 

             



 
              FCC

TA Techno
This report sh

Test Resu

 

 

 

C RF Test Repo

ology (Shang
hall not be repr

ults  

Mode 

GSM 850

(GSM) 

GPRS 850

(GMSK) 

EGPRS 85

(8-PSK) 

WCDMA

Band V 

(RMC) 

ort                

ghai) Co., Ltd
roduced except

Cha

0 

 

1

1

2

0 
1

1

2

50 
1

1

2

A  

 

4

4

4

 

                     

d.           
t in full, without

annel 
F

128 

190 

251 

128 

190 

251 

128 

190 

251 

132 

183 

233 

                     

            
t the written ap

Frequency 

(MHz) 

824.2 

836.6 

848.8 

824.2 

836.6 

848.8 

824.2 

836.6 

848.8 

826.4 

836.6 

846.6 

                       

            
pproval of TA Te

Peak

(dBm)

31.92 

31.89 

31.81 

28.28 

28.26 

28.14 

21.47 

21.59 

21.83 

25.10

25.23

25.42

          Report N

            
echnology (Sha

Avg 

(dBm) 

31.88 

31.87 

31.79 

28.26 

28.22 

28.13 

21.41 

21.54 

21.63 

22.26 

22.40 

22.58 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

PAPR 

(dB) 

0.039 

0.019 

0.019 

0.019 

0.039 

0.010 

0.060 

0.050 

0.200 

2.840 

2.830 

2.840 

0019RF01R1 

ge 21 of 33  
.     

             



 
              FCC

TA Techno
This report sh

5.6. Fre

Ambient 

Method o

1. Frequ

The te

(1) Wi

three h

(2) Me

should

warmi

(3) Re

hours 

2. Frequ

The fre

(1) Va

carried

(2) Fo

battery

This tr

nomin

Test setu

 

C RF Test Repo

ology (Shang
hall not be repr

equency S

condition 

of Measurem

ency Stabili

emperature i

th all power 

hours. 

easure the c

d be made w

ng. 

epeat the ab

at each tem

ency Stabili

equency sta

ary primary s

d battery eq

r hand carrie

y-operating 

ransceiver is

al voltage o

up 

ort                

ghai) Co., Ltd
roduced except

Stability  

Temperatu

21°C ~25°

ment 

ty (Tempera

nside the cli

removed, th

carrier freque

within 1 minu

ove measur

mperature, un

ty (Voltage V

ability shall b

supply voltag

uipment. 

ed, battery p

end point w

s specified to

of 3.8V. 

                     

d.           
t in full, without

re 

C 

ature Variati

imate cham

he temperat

ency with th

ute of power

rements at 1

n-powered, 

Variation) 

be measured

ge from 85 t

powered equ

which shall be

o operate w

                     

            
t the written ap

on) 

ber is varied

ture was dec

e test equip

ring up the m

10°C increm

before mak

d with variat

to 115 perce

uipment, red

e specified b

with an input 

                       

            
pproval of TA Te

Rel

d from -10°C

creased to 0

ment in a “c

mobile statio

ents from -1

ing measure

tion of prima

ent of the no

duce primary

by the manu

voltage of b

          Report N

            
echnology (Sha

ative humid

40%~60% 

C to +55°C in

0°C and perm

call mode”. T

on, to preven

10°C to +55°

ements. 

ary supply vo

ominal value

y supply vol

ufacturer. 

between 3.6 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ity 

n 10°C step 

mitted to sta

These meas

nt significant

°C. Allow at 

oltage as fol

 for other th

tage to the 

V and 4.35 

 

0019RF01R1 

ge 22 of 33  
.     

size, 

abilize for 

surements 

t self 

least 1.5 

llows: 

an hand 

V, with a 

             



 
              FCC

TA Techno
This report sh

Limits  

According

of the rece

  

 

Measurem

The asses

distributio

 

Test Resu

 

Mode 

GSM 850

/ 

WCDMA B

V 

 

C RF Test Repo

ology (Shang
hall not be repr

g to the Sec.

eived freque

ment Uncer

ssed measu

n is with the

ult 

Test

0 

-30°C

-20°C

-10°C

0°C

10°C

20°C

30°C

40°C

50°C

20°C

20°C

and 

-30°C

-20°C

-10°C

0°C

10°C

20°C

30°C

40°C

50°C

20°C

20°C

ort                

ghai) Co., Ltd
roduced except

 22.355, the

ency for mob

Limits 

rtainty 

urement unc

e coverage f

t status 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/4.35 V 

C/3.6 V 

/ 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/3.8 V 

C/4.35 V 

C/3.6 V 

                     

d.           
t in full, without

e frequency 

bile stations

ertainty to e

factor k = 3,U

GSM(GMS

0.0076

0.0081

0.0077

0.0110

0.0070

0.0056

0.0099

0.0062

0.0090

0.0139

0.0135

                     

            
t the written ap

stability of th

.  

ensure 99.75

U= 0.01ppm

Test Re

SK) GPR

0

0

0

0

-0

0

0

0

0

0

0

0.

-0

-0

-0

-0

-0

-0

-0

-0

-0

-0

                       

            
pproval of TA Te

he carrier sh

≤ 

5％ confiden

m. 

esults (ppm

RS(GMSK)

0.0280 

0.0065 

0.0070 

0.0187 

0.0182 

0.0139 

0.0087 

0.0149 

0.0149 

0.0070 

0.0134 

RMC 

000582 

.001017 

.001290 

.001169 

.002601 

.002038 

.001023 

.002322 

.002328 

.001305 

.000282 

          Report N

            
echnology (Sha

hall be accu

2.5 ppm 

nce level for

m) 

EGPRS(8

0.015

0.015

0.015

0.016

0.013

0.015

0.012

0.014

0.015

0.017

0.013

No: RXA1602-0

        Pag
nghai) Co., Ltd.

rate to withi

r the normal 

Co
8PSK) 

53 

51 

53 

67 

35 

58 

27 

47 

54 

77 

39 

0019RF01R1 

ge 23 of 33  
.     

n 2.5 ppm 

onclusion

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

/ 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

PASS 

             



 
              FCC

TA Techno
This report sh

5.7. Spu

Ambient 

Method o

The EUT 

measurem

the 10th h

100 kHz, 

carrier fre

 

Test setu

Limits  

Rule Part 

frequency

log (P) dB

 

Measurem

The asse

distributio

C RF Test Repo

ology (Shang
hall not be repr

urious Em

condition 

of Measurem

was connec

ment is carrie

harmonic of 

Sweep is s

quency, or R

up 

22.917(a) s

y ranges mu

B.” 

ment Uncer

essed meas

n is with the

2

ort                

ghai) Co., Ltd
roduced except

missions a

Temperatu

21°C ~25°

ment 

cted to Spe

ed out using

the carrier. 

et to ATUO

RBW and VB

specifies tha

st be attenu

Limit 

rtainty 

surement u

e coverage f

Frequenc

100kHz-2G

2GHz-12.75

                     

d.           
t in full, without

at Antenna

re 

C 

ctrum Analy

g a spectrum

The peak d

O. For WCDM

BW are set 

t “The powe

uated below 

uncertainty 

factor k = 1.9

cy 

GHz 

GHz 

                     

            
t the written ap

a Terminal

yzer and Ba

m analyzer. T

etector is us

MA Band V

to 1MHz (ot

er of any em

the transmit

to ensure 

96.  

                       

            
pproval of TA Te

ls 

Rel

ase Station S

The spectru

sed. For GS

, RBW and 

ther frequen

ission outsid

tting power 

-

99.75% co

U

0

1

          Report N

            
echnology (Sha

ative humid

40%~60% 

Simulator vi

m analyzer 

SM 850,RBW

VBW are s

cy), Sweep 

de of the au

(P) by a fact

13 dBm 

onfidence le

ncertainty 

0.684 dB 

1.407 dB 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ity 

a power Sp

scans from 

W and VBW 

set to 100 kH

is set to AT

thorized ope

tor of at leas

evel for th

0019RF01R1 

ge 24 of 33  
.     

plitter. The 

30MHz to 

are set to 

Hz for the 

UO. 

 

erating 

st 43 + 10 

he normal 

             



 
              FCC

TA Techno
This report sh

Test Resu

If disturba

 

G

G

G

 

 

 

-80
   

-75
   

-70
   

-65
   

-60
   

-55
   

-50
   

-45
   

-40
   

-35
   

-30
   

-25
   

-20
   

-15
   

-10
   
-5
   
0

.03    

L
e

v
e

l 
in

 d
B

m

-80
   

-75
   

-70
   

-65
   

-60
   

-55
   

-50
   

-45
   

-40
   

-35
   

-30
   

-25
   

-20
   

-15
   

-10
   
-5
   
0

.03    

L
e

v
e

l 
in

 d
B

m

-80
   

-75
   

-70
   

-65
   

-60
   

-55
   

-50
   

-45
   

-40
   

-35
   

-30
   

-25
   

-20
   

-15
   

-10
   
-5
   
0

.03    .5    

L
e
v
e
l 
in

 d
B

m

C RF Test Repo

ology (Shang
hall not be repr

ult 

ances were f

GSM 850 CH

GSM 850 CH

GSM 850 CH

1    2    3

1    2    3

1    1.5    2    2.5    3    

ort                

ghai) Co., Ltd
roduced except

found more 

H128 30MHz

H190 30MHz

H251 30MHz

 

   4    5    

Frequency in GHz

   4    5    

Frequency in GHz

3.5    4    4.5    5    5.5    

Frequency in GHz

                     

d.           
t in full, without

than 20dB b

z~9GHz 

z~9GHz 

z~9GHz 

6    7    8  

FCC

6    7    8  

FCC

6    6.5    7    7.5    8    8.

FC

                     

            
t the written ap

below limit li

W

W

W

 9

C CSE

L
e

v
e

l 
in

 d
B

m

 9

C CSE

L
e

v
e

l 
in

 d
B

m

5    9

CC CSE

L
e

v
e

l 
in

 d
B

m

                       

            
pproval of TA Te

ne, the mar

WCDMA Ba

WCDMA Ba

WCDMA Ba

-80
   

-75
   

-70
   

-65
   

-60
   

-55
   

-50
   

-45
   

-40
   

-35
   

-30
   

-25
   

-20
   

-15
   

-10
   
-5
   
0

.03    1    2

-80
   

-75
   

-70
   

-65
   

-60
   

-55
   

-50
   

-45
   

-40
   

-35
   

-30
   

-25
   

-20
   

-15
   

-10
   
-5
   
0

.03    1    2

-80
   

-75
   

-70
   

-65
   

-60
   

-55
   

-50
   

-45
   

-40
   

-35
   

-30
   

-25
   

-20
   

-15
   

-10
   
-5
   
0

.03    1    2

          Report N

            
echnology (Sha

k is not requ

and V CH413

and V CH418

and V CH423

   3    4    

Frequency i

   3    4    

Frequency i

   3    4    

Frequency i

No: RXA1602-0

        Pag
nghai) Co., Ltd.

uired for the 

32 30MHz~

83 30MHz~

33 30MHz~

5    6    7

n GHz

5    6    7

n GHz

5    6    7

n GHz

0019RF01R1 

ge 25 of 33  
.     

EUT. 

9GHz 

9GHz 

9GHz 

   8    9

FCC CSE

   8    9

FCC CSE

   8    9

FCC CSE

             



 
              FCC

TA Techno
This report sh

5.8. Rad

Ambient 

Method o

The meas

The spect

within the 

The emiss

 

The proce

Step 1: 

The meas

non-condu

was place

EUT and T

power of t

to 3MHz. 

(LVL) from

range from

refers to fi

 

Step 2: 

A dipole a

generator 

output unt

The E.R.P

loss and t

C RF Test Repo

ology (Shang
hall not be repr

diates Spu

condition 

of Measurem

surements p

trum was sc

equipment.

sions less th

edure of Rad

surement is c

uctive table 

ed on the an

Tester. The 

the EUT rea

During the m

m the 360 de

m 1 to 4 met

igure below

antenna sha

with a adjus

til the value 

P. /E.I.R.P. o

he gain of th

ort                

ghai) Co., Ltd
roduced except

urious Em

Temperatu

21°C ~25°

ment 

rocedures in

canned from 

  

han 20 dB be

diates Spurio

carried out i

at a 3 mete

tenna mast 

output powe

ch a maxim

measuremen

egrees rotat

ters in both 

. 

ll be substitu

stable S.G. 

of the receiv

of the EUT c

he substituti

                     

d.           
t in full, without

mission 

re 

C 

n ANSI/TIA 

30 MHz to t

elow the per

ous Emissio

n the semi-a

rs test dista

3 meters fro

er of the cel

um value. A

nt, the highe

ion of the tu

horizontally 

uted in place

applied thro

ver reach th

can be calcu

on antenna.

                     

            
t the written ap

603-D are u

the 10th har

rmissible va

on is as follo

anechoic cha

nce from the

om the EUT

ll signal of th

A peak detec

est emission

urntable and 

and vertica

e of the EUT

ough a Tx ca

he previously

ulated throug

. The test se

                       

            
pproval of TA Te

Rel

used. 

rmonic of the

alue are repo

ows: 

amber. EUT

e test receiv

. A radio link

he tester wil

ctor is used w

n was record

the test ant

lly polarized

T. The anten

able. Adjust 

y recorded a

gh the level 

etup refers to

          Report N

            
echnology (Sha

ative humid

40%~60% 

e highest fre

orted. 

T was placed

ve antenna. A

k shall be es

l be decreas

while RBW a

ded from ana

tenna moved

d orientations

nna will be d

the level of 

analyzer pow

of the signa

o figure belo

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ity 

equency gen

d on a 1.5 m

A receiving 

stablished b

sed until the

and VBW ar

alyzer powe

d up and do

s. The test s

driven by a s

the signal g

wer level (LV

al generator,

ow. 

0019RF01R1 

ge 26 of 33  
.     

nerated 

eters high 

antenna 

between 

e output 

re both set 

er level 

own over a 

setup 

 

signal 

enerator 

VL).Then 

 Tx cable 

             



 
              FCC

TA Techno
This report sh

E.R.P˄pe

EIRP= E.R

Limits  

Rule Part 

frequency

log(P) dB.

 

 

 

Measurem

The asses

with the co

 

 

C RF Test Repo

ology (Shang
hall not be repr

eak power˅

R.P+2.15 

22.917(a) s

y ranges mu

.” 

ment Uncer

ssed measu

overage fac

ort                

ghai) Co., Ltd
roduced except

=S.G. - Tx 

specifies tha

st be attenu

Limit 

rtainty 

rement unce

ctor k = 1.96

                     

d.           
t in full, without

Cable loss +

t “The powe

uated below 

ertainty to e

, U= 3.55 dB

                     

            
t the written ap

+ Substitutio

 

er of any em

the transmit

nsure 95％

B. 

                       

            
pproval of TA Te

on antenna g

ission outsid

tting power 

-

confidence 

          Report N

            
echnology (Sha

gain – 2.15.

de of the au

(P) by a fact

13 dBm 

level for the

No: RXA1602-0

        Pag
nghai) Co., Ltd.

 

thorized ope

tor of at leas

e normal dist

0019RF01R1 

ge 27 of 33  
.     

 

erating 

st 43 + 10 

tribution is 

             



H

 
              FCC

TA Techno
This report sh

Test Resu

Receiver 

polarizatio

 

GSM 850 

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1

 

GSM 850 

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1

 

C RF Test Repo

ology (Shang
hall not be repr

ult 

antenna po

on，and the

CH128 

Frequency

(MHz) 

1648.1  

2472.4  

3296.8  

4121.0  

4945.2  

5769.4  

6593.6  

7417.8  

8242.0  

.The other S

CH190 

Frequenc

(MHz) 

1672.9 

2509.9 

3346.4 

4183.0 

5019.6 

5856.2 

6692.8 

7529.4 

8366.0 

.The other S

ort                

ghai) Co., Ltd
roduced except

olarization (h

 worst case 

y SG 

(dBm) 

-57.50  

-55.29  

-64.85  

-63.95  

-63.75  

-65.05  

-63.95  

-62.75  

-64.05  

Spurious RF

cy SG 

(dBm) 

-63.04  

-52.48  

-64.25  

-63.45  

-63.75  

-64.65  

-63.95  

-62.25  

-63.25  

Spurious RF

                     

d.           
t in full, without

horizontal a

in vertical p

Cable 

Loss 

(dB) 

G

(d

2 10

2.51 11

4.2 10

5.2 11

5.5 11

5.7 13

6.3 13

6.8 13

6.9 14

F Radiated e

Cable 

Loss 

(dB) 

G

(d

2 10

2.51 11

4.2 11

5.2 11

5.5 11

5.7 13

6.3 13

6.8 13

6.9 14

F Radiated e

                     

            
t the written ap

and vertical)

polarization w

ain 

dBi)

Ant

Polar

0.15 Ver

.35 Ver

0.85 Ver

.35 Ver

.95 Ver

3.55 Ver

3.75 Ver

3.85 Ver

4.25 Ver

emissions lev

Gain 

dBi)

Ant

Polar

0.75 Ve

1.05 Ve

1.15 Ve

1.15 Ve

1.95 Ve

3.55 Ve

3.75 Ve

3.85 Ve

4.25 Ve

emissions lev

                       

            
pproval of TA Te

), the worst

was recorde

enna 

ization

E

Le

(d

rtical -4

rtical -4

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

vel is no mo

tenna 

rization

E

Le

(d

rtical -5

rtical -4

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

vel is no mo

          Report N

            
echnology (Sha

t emission w

ed. 

ERP 

evel

dBm)

Lim

(dBm

49.35 -13.0

46.45 -13.0

58.20 -13.0

57.80 -13.0

57.30 -13.0

57.20 -13.0

56.50 -13.0

55.70 -13.0

56.70 -13.0

ore than nois

ERP 

evel

dBm)

Lim

(dBm

54.29 -13.0

43.94 -13.0

57.30 -13.0

57.50 -13.0

57.30 -13.0

56.80 -13.0

56.50 -13.0

55.20 -13.0

55.90 -13.0

ore than nois

No: RXA1602-0

        Pag
nghai) Co., Ltd.

was found 

mit 

m) 

Margin

(dB) 

00 36.35

00 33.45

00 45.20

00 44.80

00 44.30

00 44.20

00 43.50

00 42.70

00 43.70

se floor. 

it 

m) 

Margin

(dB) 

00 41.29 

00 30.94 

00 44.30 

00 44.50 

00 44.30 

00 43.80 

00 43.50 

00 42.20 

00 42.90 

se floor. 

0019RF01R1 

ge 28 of 33  
.     

in vertical 

n Azimuth

(deg)

5  270

5  135

0  180

0  270

0  0 

0  45 

0  180

0  225

0  45 

 Azimuth

(deg) 

 270 

 315 

 0 

 45 

 180 

 225 

 45 

 45 

 90 

            

h

 



H

 
              FCC

TA Techno
This report sh

GSM 850 

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1

 

 

 

WCDMA B

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1

 

 

C RF Test Repo

ology (Shang
hall not be repr

CH251 

Frequenc

(MHz) 

1697.3 

2546.6 

3395.2 

4244.0 

5092.8 

5941.6 

6790.4 

7639.2 

8488.0 

.The other S

Band V CH4

Frequenc

(MHz) 

1652.8 

2479.2 

3305.6 

4132.0 

4958.4 

5784.8 

6611.2 

7437.6 

8264.0 

.The other S

ort                

ghai) Co., Ltd
roduced except

cy SG 

(dBm) 

-63.00 

-50.84 

-65.55 

-64.45 

-64.85 

-66.15 

-65.55 

-63.05 

-64.05 

Spurious RF

4132 

cy SG 

(dBm)

-69.35

-61.30

-63.35

-63.75

-63.25

-62.95

-63.85

-64.15

-63.65

Spurious RF

                     

d.           
t in full, without

Cable 

Loss 

(dB) 

G

(d

2 10

2.51 11

4.2 11

5.2 11

5.5 11

5.7 13

6.3 13

6.8 13

6.9 14

F Radiated e

) 

Cable 

Loss 

(dB)

G

(

 2 1

 2.51 1

 4.2 1

 5.2 1

 5.5 1

 5.7 1

 6.3 1

 6.8 1

 6.9 1

F Radiated e

                     

            
t the written ap

Gain

dBi)

Ant

Polar

0.15 Ve

1.05 Ve

1.15 Ve

1.15 Ve

1.95 Ve

3.55 Ve

3.75 Ve

3.85 Ve

4.25 Ve

emissions lev

Gain 

(dBi)

An

Pola

10.15 V

11.35 V

10.85 V

11.35 V

11.95 V

13.55 V

13.75 V

13.85 V

14.25 V

emissions lev

                       

            
pproval of TA Te

tenna 

rization

E

Le

(d

rtical -5

rtical -4

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

rtical -5

vel is no mo

ntenna 

arization
L

(

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

vel is no mo

          Report N

            
echnology (Sha

ERP 

evel 

dBm)

Lim

(dBm

54.85 -13.0

42.30 -13.0

58.60 -13.0

58.50 -13.0

58.40 -13.0

58.30 -13.0

58.10 -13.0

56.00 -13.0

56.70 -13.0

ore than nois

ERP 

Level 

(dBm)

Lim

(dB

-61.20 -13

-52.46 -13

-56.70 -13

-57.60 -13

-56.80 -13

-55.10 -13

-56.40 -13

-57.10 -13

-56.30 -13

ore than nois

No: RXA1602-0

        Pag
nghai) Co., Ltd.

it 

m) 

Margin

(dB) 

00 41.85 

00 29.30 

00 45.60 

00 45.50 

00 45.40 

00 45.30 

00 45.10 

00 43.00 

00 43.70 

se floor. 

mit 

Bm) 

Margi

(dB) 

.00 48.20

.00 39.46

.00 43.70

.00 44.60

.00 43.80

.00 42.10

.00 43.40

.00 44.10

.00 43.30

se floor. 

0019RF01R1 

ge 29 of 33  
.     

 Azimuth

(deg) 

0 

90 

270 

135 

270 

315 

0 

45 

180 

n Azimuth

(deg)

0 270

6 270

0 0 

0 45 

0 180

0 225

0 45 

0 45 

0 90 

            

h 

 



H

H

 
              FCC

TA Techno
This report sh

WCDMA B

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1

   

 

 

WCDMA B

Harmonic 

2 

3 

4 

5 

6 

7 

8 

9 

10 

  Note: 1

 

 
 

C RF Test Repo

ology (Shang
hall not be repr

Band V CH4

Frequenc

(MHz) 

1673.2 

2509.8 

3346.4 

4183.0 

5019.6 

5856.2 

6692.8 

7529.4 

8366.0 

.The other S

Band V CH4

Frequenc

(MHz) 

1693.2 

2539.8 

3386.4 

4233.0 

5079.6 

5926.2 

6772.8 

7619.4 

8466.0 

.The other S

ort                

ghai) Co., Ltd
roduced except

4183 

cy SG 

(dBm)

-70.55

-57.46

-58.19

-63.85

-63.95

-63.55

-64.35

-65.05

-64.55

Spurious RF

4233 

cy SG 

(dBm)

-70.65

-56.53

-61.05

-64.45

-63.85

-63.95

-65.45

-64.95

-64.95

Spurious RF

 

                     

d.           
t in full, without

) 

Cable 

Loss 

(dB)

G

(

 2 1

 2.51 1

 4.2 1

 5.2 1

 5.5 1

 5.7 1

 6.3 1

 6.8 1

 6.9 1

F Radiated e

) 

Cable 

Loss 

(dB)

G

(

 2 1

 2.51 1

 4.2 1

 5.2 1

 5.5 1

 5.7 1

 6.3 1

 6.8 1

 6.9 1

F Radiated e

                     

            
t the written ap

Gain 

(dBi)

An

Pola

10.75 V

11.05 V

11.15 V

11.15 V

11.95 V

13.55 V

13.75 V

13.85 V

14.25 V

emissions lev

Gain 

(dBi)

An

Pola

10.15 V

11.05 V

11.15 V

11.15 V

11.95 V

13.55 V

13.75 V

13.85 V

14.25 V

emissions lev

                       

            
pproval of TA Te

ntenna 

arization
L

(

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

vel is no mo

ntenna 

arization
L

(

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

ertical -

vel is no mo

          Report N

            
echnology (Sha

ERP 

Level 

(dBm)

Lim

(dB

-61.80 -13

-48.92 -13

-51.24 -13

-57.90 -13

-57.50 -13

-55.70 -13

-56.90 -13

-58.00 -13

-57.20 -13

ore than nois

ERP 

Level 

(dBm)

Lim

(dB

-62.50 -13

-47.99 -13

-54.10 -13

-58.50 -13

-57.40 -13

-56.10 -13

-58.00 -13

-57.90 -13

-57.60 -13

ore than nois

No: RXA1602-0

        Pag
nghai) Co., Ltd.

mit 

Bm) 

Margi

(dB) 

.00 48.80

.00 35.92

.00 38.24

.00 44.90

.00 44.50

.00 42.70

.00 43.90

.00 45.00

.00 44.20

se floor. 

mit 

Bm) 

Margi

(dB) 

.00 49.50

.00 34.99

.00 41.10

.00 45.50

.00 44.40

.00 43.10

.00 45.00

.00 44.90

.00 44.60

se floor. 

0019RF01R1 

ge 30 of 33  
.     

n Azimuth

(deg)

0 270

2 135

4 270

0 270

0 0 

0 45 

0 180

0 225

0 45 

n Azimuth

(deg)

0 45 

9 90 

0 270

0 135

0 270

0 270

0 0 

0 45 

0 180

            

h 

h 

 



 
              FCC

TA Techno
This report sh

6. Main

Nam

Base S

Simu

Power S

Spec

Analy

Spec

Analy

Universa

Commun

Tes

Signal A

Sign

gene

Sign

gene

EMI T

Rece

Trilog A

Trilog A

Horn An

Horn An

Clim

Cham

RF C

C RF Test Repo

ology (Shang
hall not be repr

n Test In

me 

Station 

lator 

Splitter S

trum 

yzer 

trum 

yzer 

al Radio 

nication 

ster 

Analyzer 

nal 

rator 

nal 

rator 

Test 

eiver 

Antenna 

Antenna 

ntenna 

ntenna 

matic 

mber 

Cable 

ort                

ghai) Co., Ltd
roduced except

strumen

Type 

CMU200 

SHX-GF2-2-

E4445A 

N9010A 

E5515C 

FSV30 

SMB 100A

SMR27 

ESCI 

VUBL 9163

VUBL 9163

HF907 

HF907 

PT-30B 

SMA 15cm

                     

d.           
t in full, without

nts 

Manu

R

-13 Hua

Ag

Ag

Ag

R

A R

R

R

3 
SCHW

3 
SCHW

R

R

R

m Ag

*****END

                     

            
t the written ap

ufacturer

R&S 

a Xiang 

gilent 

gilent 

gilent 

R&S 

R&S 

R&S 

R&S 

WARZBE

CK 

WARZBE

CK 

R&S 

R&S 

Re Ce 

gilent 

 

 

 

 

D OF REPO

 

                       

            
pproval of TA Te

Serial 

Number

118133

10120101

MY4618114

MY4719110

MY4836719

100815

102594

100365

100948

9163-201

9163-391

100126

100125

20101891

0001 

ORT ***** 

          Report N

            
echnology (Sha

Calibr

Da

2015-0

1 NA

46 2015-0

09 2015-0

92 2015-

2015-

2015-0

2015-0

2015-0

 2014-

 2014-

2014-

2014-

1 2015-0

2016-0

 

 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

ration 

ate 

Ex

 

05-22 201

A 

05-22 201

05-22 201

12-17 201

12-17 201

05-22 201

05-22 201

05-22 201

12-06 201

12-06 201

12-06 201

12-06 201

07-18 201

02-08 201

0019RF01R1 

ge 31 of 33  
.     

piration

Time 

16-05-21

NA 

16-05-21

16-05-21

16-12-16

16-12-16

16-05-21

16-05-21

16-05-21

17-12-05

17-12-05

17-12-05

17-12-05

18-07-17

16-04-07

             



 
              FCC

TA Techno
This report sh

ANNEX

A.1   

 

C RF Test Repo

ology (Shang
hall not be repr

X A: EUT

EUT Appe

ort                

ghai) Co., Ltd
roduced except

T Appeara

earance 

                     

d.           
t in full, without

ance and

Picture 1

                     

            
t the written ap

d Test Se

Front Side

 

Back Side

 a: EUT 

1 EUT and A

                       

            
pproval of TA Te

etup  

Auxiliary 

          Report N

            
echnology (Sha

No: RXA1602-0

        Pag
nghai) Co., Ltd.

0019RF01R1 

ge 32 of 33  
.     

 

 

             



 
              FCC

TA Techno
This report sh

A.2   T

C RF Test Repo

ology (Shang
hall not be repr

est Setu

ort                

ghai) Co., Ltd
roduced except

p 

Picture 2:

                     

d.           
t in full, without

: Radiated S

                     

            
t the written ap

 

Spurious E

                       

            
pproval of TA Te

missions T

          Report N

            
echnology (Sha

Test setup 

No: RXA1602-0

        Pag
nghai) Co., Ltd.

0019RF01R1 

ge 33 of 33  
.     

 

             


